



CERTIFICATE OF CONFORMITY

符合性证书

NO.:S250425043003-2

The following products have been tested by us and found compliance with the RoHS Directive 2011/65/EU Annex II amending Annex (EU) 2015/863 of CE Directive.

我司对以下产品进行检测后其符合 CE 指令中 RoHS 指令 2011/65/EU 附录 II 的修正指令(EU)2015/863。

Customer	:	Anhui Surmount New Materials Co., Ltd.
客户名称	:	安徽斯迈特新材料股份有限公司
Address	:	NO. 60, WEI'ER ROAD, ZONE C, INDUSTRIAL PARK, LAI'AN COUNTY,
地址	:	CHUZHOU CITY, ANHUI PROVINCE
	:	安徽省滁州市来安县工业园 C 区纬二路 60 号
Sample Name	:	M26 wooden floor adhesive
样品名称	:	M26 木地板胶
Model	:	SMT-M26
型号	:	SMT-M26
Lot No.	:	20250422
批号	:	20250422
Report No:	:	S250425043003-1
测试报告编号	:	S250425043003-1
Test method	:	EN 62321-4:2014+A1:2017 & EN 62321-5:2014 & EN 62321-7-2:2017
测试方法	:	&EN 62321-6:2015 & EN 62321-8:2017

RoHS

Signature 签名

Technical director 技术总监

Signed for and on behalf of 代表

Soar Testing Certification (GuangDong) Co., Ltd.

腾飞检测认证(广东)有限公司

Apr 29, 2025

2025 年 04 月 29 日

Note: This certification is part of the full test report(s) and should be read in conjunction with it. The certificate is based on a single evaluation of one sample of above-mentioned products. It does not imply an assessment of the whole production and does not permit the use of the test lab logo.

Lab name: Soar Testing Certification (GuangDong) Co., Ltd.
Post Code: 523945 **Tel:** (86-769) 38937518

Address: Room 1093, No.12, East of Houjie Avenue, Houjie, Dongguan, Guangdong, China
E-mail: service@soar-cert.com **Website:** http://www.soartestlab.com